/. LOMBARD INdup: cip-supercip

A KOHLER. COMPAMFngine: LDW 1503 Drawing: E

CRANKCASE/GEAR COVER/MOUNTS

=
N
o
NeJ
NeJ
o
(@}
N
N

eXpansion plug diam.30

13 2032.353 flanging bell SAE 5
13 2032.357 flanging bell

14 9765.111 threaded plug

15 9730.100 screw M 8 X 25

16 9765.109 screw M 14

17 9080.140 plug

18 8460.055 locating dowel

19 4670.061 copper gasket diam.14
20 9040.012 plug M 14

21 4501.160 gasket

22 B790.080 FLANGE

23 1213.349 seal ring

24 2660.008 cover

25 1200.091 O ring

26 8400.031 lockpin

27 1257.167 thrust washer std

N
~J
=
N
U1
~J
=
[e)}
[ee)

thrust washer +0,10
thrust washer +0,20
screw M 6 X 20
washer diam.10
washer diam.12

bolt M 10 X 1,5 X 25
screw M 6 X 16
engine mount

screw M 8 X 40

bolt M 16 X 1,5 X 35

W wwwwwdhDNN
U W NP O W o
ooy O o=
O J b JJ0 01N
O W DN WO OYWwWwWL
U1 O W o O U U o
OO WO oo ok
O WO kr wokrkFEO
O OO JF DN

36 7565.015 washer diam.16

37 6429.303 engine mount

38 4601.205 gasket

39 1611.205 middle supp.bearing std.

w
Nej
=
o
=
=
N
(@}
[e)}

middle supp.bearing -0,25
middle supp.bearing -0,50

w
e
=
[e)}
=
=
N
(@)
~J

40 (————— » see Pos. 4

43 4400.054 gasket

44 1862.150 bolt

45 1970.141 sleeve

46 6429.218 rear side mount

o~
~J
.
~J
[o0)
(@)
(@)
(@)
[€)]

bolt M 10 X 1,5 X 28
(————— » plug

IS
(00

POS. |CODE DESCRIPTION Qty

1 6658.015 gear side cover

2 9732.075 screw M 8 X 50

2a 9820.179 special screw M 8 X 65
3 1970.141 sleeve

4 1510.875 CRANKCASE

5 9765.180 screw M 8 X 10

6 4580.185 gasket

7 2650.062 cover

8 4431.207 gasket

9 90730.024 screw M 8 X 16

9a 9732.074 screw M 8 X 20
10 2615.047 camshaft cover
11 9$800.061 screw M 6 X 16

N

Qoo N OB DR ERPM_MAMMOR MR OFONMMDNMNMNRHRFRERPRERERPRPENNMNREEENNRERERFRPRPOONMRPR,WORPRRERRERPRERENDEDNDRE
N

printed by LOMBARDINI: 29/03/2018 -

1




Group: CHD-SUPERCHD
Engine: LDW 1503 Drawing: E

CRANKCASE/GEAR COVER/MOUNTS

POS. |CODE DESCRIPTION Qty
49 4670.058 copper gasket diam. 8,2X12X1,5 2
50 8965.021 plug M 8 2
52 4240.037 coupling 1
53 8836.054 support 1
54 «————- » halfcoupling 0
55 8061.110 halfcoupling 1
56 6800.020 stud M 10 X 35 (50) 8
57 7565.011 washer diam.10 8
58 B240.033 nut M 10 8
59 1301.075 reduction ring 1
60 3240.033 nut M 10 8
61 7565.011 washer diam.10 8
62 ©800.004 stud M 10 X 20 (35) 8
63 8990.054 plug diam. 50 1

printed by LOMBARDINI: 29/03/2018 - 2




Engine: LDW 1503 Drawing: E

E

W 1

59

64 LDW 2004 -2204

printed by LOMBARDINI: 29/03/2018



